MLCO TRADING LIMITED ®
TPIN: 2061889389
Service Re-Invented

P.O Box 28050, Parklands, Kitwe, Zambia.
Tel + 260-966-849978 / +260 966 512070, Email admin@mlcotrading.com

TECHNICAL DATA SHEET
CABLE ANCHOR GROUT HIGH FLOW G5

Description
Cable Anchor Grout is a OPC mixture high flow and is non-shrink and designed for cables and

long anchors. A selection of chemicals ensures that this product is highly pumpable in all
conditions.

Data
e Working temperature: +20°C
e Bag contains: 10KG
e Yield per bag: 6.4 litre
e Water per bag: 3.0 litre
e Initial set: 60 minutes
e Final set: 90 minutes
e Setting time: 24 hours
e Required load: 4 tons/40kN

Typical Results
The bond pull-out (KN) using a 16mm diameter ripple bar grouted in a 250mm x 50mm
internal diameter pipe is actually a measure of the shear strength of the Grout. The
following are typical laboratory results at a room temperature of 25°C

Age Bond Strength Compressive Strength
4 hours -
8 hours 10 kN/1Ton -
24 hours 40 kN/4Ton 8 Mpa
7 days 80 kN/8Ton 20 Mpa
28 days 100 kN/10Ton 30 Mpa
Packaging
Supplied in woven polypropylene bags with a waterproof inner liner. Packed in bulk 100 bags in a
bulk bag.

Quality Assurance
MLCO Trading Ltd suppliers’ production and testing programs comply with all local (SANS
1745: 2003) and international testing standards.
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COMPRESSIVE STRENGTH TEST REPORT
SANS 5863:2006 Concrete Tests - Compressive Strength of hardened Concrete

CONTRACT: ROCK SUPERT SYSTEMS RSS ROPORT NO; BTG 14576 TRUCK NO:
DELVERY ADORESS: CONCRETE SUPPLIER: LOAD NO.
PLANT; DAYE CAST: 20/07/2019
SPECITIED STRENGTH: ORDER NO; OCUVEIRY NOTE: CUBE CONDITION
CONCRETE COOL: MEASURED SLUMP: WIATHER CONOITIONS: . Complies with requirements
TIME SAMPLED: SPECIFIED SLUMP: OATE RECEIVED: 23/08/2019 . Cube not squace
CONCRETELOCATION: PUMPABLE ANCHOR GROUT SAMPED/TESTED BY: TIME RECEVED: . Hone ycombing present
L3 FOR TESTING - COLLECT IO/ OEUVIRID Cubes Delivered BLTON LAD DN NO: CUBES MADE BY CONTRACTOR Excess voids
TESY RESULTS REVIARONE EXTENSIONS OR DXCLUPONS Cant welace not even
Cebe 1D | Custoener Date Date Sire Swrface Mass | Oemity | toad | Steength|  rad * Average comp Pt s records Flatness >0.03mm
Age Condition
{Owr Ref) el Cast Tested () Ares men? (3] hg/e’ ) pa) Made to the nearest 0,1MP3 and not 0.5MPa 35 . Beoken coeners on cubes
RSS 34 2240g39 | 234ug-19 | 1 | 1000000100 | 30000 1 310 | 2530 & &1 1 eecified
RSS 3% 2Aug-19 | 23-Avg19| 1 | 100a000300 | 20000 1 2508 | 2508 82 2 2 Soced
RSS 36 24g39 | 23-Aug-19| 1 | 100wi0oni00 | 10000 1 220 | 2520 e 80 2 ;whﬂ:..“ﬂ.ﬂh.l.:a
RSS 37 2Ag-19] 23-Auvg-19] 1 | 1000100 | 10000 1 2526 | 1326 n 3.2 2 resisslon fsom Beton-Lab cc.
Press Qo3 Average| 2520 2420 5 &1 everycare it taken to onste
Scale : £QO08  Tested by: DIKLTSO Standaed Deviotion| 11,0 11.0 1.0 0.1 he correctness of all tests aad
oelther Beton-1ab < or ity
employees hall be Kable in any way)|
for any error made in the
wtion of reporting of tests or
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eol. This relates only to
AN 586 :lr\.nﬂ... !.sh_.hs
SANSS861-2 tess the performance of
SANS $861-3 products that has note be
SANS S862.1 i a statement of conformity

required, this will be based on the
rule In the relevant

hon unless agreed
\ therwise. Data provided by the
y % will be typed GREEN and
\ nnzc%w s affact the validity of the

zoa.x. Compiled by
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COMPRESSIVE m.;mzo,qx TEST REPORT
SANS 5863:2006 Concrete Tests - Comp

h of hardened Concrete

CONTRACT: ROCK SUPERT SYSTEMS RS REPORT NO: 8TG 18576 TRUCK NO:
OCUVERY ADORESS: CONCRETE SUPPULR: LOAD NO:
PLANT: DATE CAST: 30/07/2019
SPLCIFILD STRENGTH: ORDER NO: OUVIRY NOTE: CUBE CONDITION
CONCRETE CODE: MEASURED SLUMP: WEATHER CONOSTIONS: 1. Complies with requirements
TIME SAMPLED: SPECIIIED SLUMP: DATE RECEIVED: 23/08/2019 2. Cobe mot square
CONCRETELOCATION: PUMPABLE ANCHOR GROUT SAMPED/TESTED DY: TIME RECEIVED: 13, Honeycombing prevent
BES FOR TESTING - COLLICT ED/DOUVERID Cubes Delivered BETON LAB DN NO! CUBES MADE BY CONTRACTOR M. Dxcess voids
TEST RESULTS REVIATIONS EXTENSIONS OB EXCLUSONS [S- Cast matace mot even
Cube 1D | Contomer Date Date Ape Sire Switace Conditi Mass Denaity load | Suwemgth rall ¥ a0 P wths ded Flatess x0.03mm
[Owr Ref) Ref Cant Tested {eoen) Area mm? 113 hg/m’ (L) vea) Mode to the mearest 0.1MP3 and 0ot 0.5MP3 33 , Broken comens on cubes
RSS 38 20-Aug-19| 27Aug-19 | 7 | 100w300N100 10000 1 2428 1428 246 245 2 pecified
RSS 39 20-Aug-19| 27-Aug-19 | 7 | 100x300x300 10000 1 2436 | 244 28 33 2
RSS 40 2000529 | 27-Aug-19| 7 | 100v100w100 | 10000 1 2a2 | 240 | 236 IY; 2 “ﬂs.i”ﬁ-””%
RSS 41 20-Aug-19] 2-Avg-39| 7 | 10000100 | 10000 1 2426 | 2426 235 235 2 jpermission from Beton-Lab cc.
Press £Q 003 Avecage| 2429 2429 139 239 fWhikit evety caee it taken 1o emisre
Scabe : EQ 008  Tested by: OIKETSO Suadaed Devistioa| 6.6 6.6 5.0 0.5 Phe corcectness of 3l tests and
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- $or aavy erroe made In the
exncution of reporting of tests oc
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COMPRESSIVE STRENGTH TEST REPORT

Tests - Compe

ive Strength of hardened Concrete

CUBE CONDITION

1. Complies with requirements
2. Cube not square

3. Honeycombing present

4. Excess volds

5. Canz wrlace not even

6. Fatness >0.03mm

7. 9eoken corners on cubes
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S CONTRACT: ROCK SUPERT SYSTEMS RSS REPORT NO: BTG 18576 TRUCK NO:
i Ey OCUVERY ADORESS: CONCRITE SUPPULR: LOAD HO:
8 o PLANT: DATE CAST: 20/07/2019
m 5 SPLCIFED STRENGTN; ORDERNO: DELVERY NOTE:
= W__ CONCRETE COOE: MEASURED SLUMP: WIATHER CONDITIONS:
N [» TIME SAMPLED: SPLCHED SAUMP; OATE RECOVED: 23/08/2019
& © CONCRETELOCATION: PUMPABLE ANCHOR GROUT SAMPMLO/TESTED DY: TIE RECTIVED:
= © LS FOR TESTING - COLLLCTLO/OUUVIRLD Cubes Delivered SCTON LAS DN NO: CUBES MADE BY CONTRACTOR
= O
C o TEST RESULTS DOVATIONS EXTENSIONS O EXCLUSONS
X © Cube D | Customer Dae Dote Age Sire Sorlace Condition| M35 | Density | load | Reength Fal * Averag ngth is ded
g m_/._ (Ove Ref) | et Cast Tested {men) Are man ") sl | pn) | pepa) | mode 1o the mearest 0.1MPa and not G.5MP3 35
S — RS a2 30019 | 27Aug-19 |28 | 1ooxi00a100 | 10000 ) 2438 | 2438 | 316 315 2 hpectied
1& S o0 ®SS 43 30-uk19 | 3r-Avg-19] 28 | sooesoomoo | so0c0 1 2040 | 2440 2 2.8 2
2 <5 ASS 44 30019 | 27-Ag-19 |28 | 100m00a0e | 10000 1 2a12 | 2412 | m0 32.0 2
m m @ RSS 45 19019 | 27-Aug-19 | 28 | 100xto0x100 | 10000 1 1a2 | 2a22| 3 2.5 2
> ) Press : Qo) Average| 2478 | 2428 m3| n2
In EO.U o Scade : €QO08  Tested by: DETSO Saaderd Devibtion]  13.4 | 13.4 53 0.5
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